
Simcoe County  

Septage and Landfill Leachate Disposal Feasibility Study : Final Report 

 

 
 

 

  

SEPTAGE AND LANDFILL 

LEACHATE DISPOSAL 

FEASIBILITY STUDY 
Final Report 

Greenland International Consulting Ltd. & Dillon Consulting Limited 
      



Simcoe County  

Septage and Landfill Leachate Disposal Feasibili ty Study: Final Report 

 

  

GREENLAND INTERNATIONAL CONSULTING LTD. & 
DILLON CONSULTING LIMITED 

 

 

Table of Contents 

1 Executive Summary .............................................................................................................................. 1 

2 Introduction and Background ................................................................................................................ 4 
[...]
Based upon consideration of these factors the following upgrades and approach are proposed: 
 

1. Improved septage handling facility in Angus to serve the Township of Essa and Township of Adjala-
Tosorontio; 

2. Take advantage of improved septage handling facility at the Lakeshore WWTP in the Town of 
Innisfil to service Innisfil and the eastern portions of the Township of Essa and potentially the Town 
of New Tecumseth and Bradford West Gwillimbury; 

3. Improved septage facilities as required at the Orillia WWTP to service the Townships of Oro-
Medonte, Severn and Ramara; 

4. New or improved septage handling facilities in the Townships of Tiny, Springwater and / or 
Clearview that would discharge to the Wasaga Beach WWTP collection system; and 

5. New or improved wastewater system or septage handling facilities in the Town of Midland to service 
the Town of Penetanguishene, Township of Tiny and Township of Tay 

 
Hauled waste currently applied to land and future generation would be included in the capacity allocated to 
the WWTPs selected above for treatment, with a small fraction continuing to be delivered to facilities that 
presently accept hauled waste.  Four of five facilities identified presently accept hauled waste, with the 
Angus WWTP being the only location with no current septage acceptance in 2015 (although the ECA for 
the Angus WWTP permits septage handling.  The Orillia WWTP has completed some upgrades to septage 
facilities recently, and design of a new equalization tank for hauled waste is underway. 
 
It is understood that the existing facility in Wasaga Beach may accommodate hauled waste from the 
Townships above, but that consideration should be given to the need to avoid truck traffic to the facility 
through the possible construction of a remote hauled waste receiving and pumping facility. 
 
Construction of the upgrades identified above would provide for hauled waste management that is well 
distributed throughout the County. 
 
Process features 
Each process would feature the following:  

 Construction of septage receiving and pre-treatment equipment; and, 

 Construction or expansion of hauled waste storage and equalization capacity with potential for pre-
aeration. 
 

Based on population growth projections, the Lakeshore WWTP, Orillia WWTP and Wasaga Beach WWTPs 
are anticipated to require treatment capacity expansion within the 2031 planning horizon.  Midland and 
Angus WWTPs may not require treatment capacity expansion due to population growth and may also 
potentially be able to accommodate hauled waste generated within their catchment areas through 2031.  
 
Facilities requiring treatment capacity expansion would require: 

 Biological treatment process expansion and / or chemical enhancement; and, 

 Potential enhancement of biosolids processing equipment. 
 



Simcoe County  

Septage and Landfill Leachate Disposal Feasibility Study : Final Report 

  

GREENLAND INTERNATIONAL CONSULTING LTD. & 
DILLON CONSULTING LIMITED 

26 

 

Effluent quality considerations 
Mass loading limits for total phosphorus are likely to drive the effluent quality considerations for the WWTPs 
identified.  The overall strength of influent entering the treatment process (including hauled waste) and 
efficiency of removal of contaminants of a concern must be reviewed.  Additional enhancements to 
treatment process to meet concentration and mass limits may be required. 
 

7.1.5 Alterative 5 (Upgrade Facilities with Identified Need for Expansion to Address Population 

Growth) 

This alternative would focus facility upgrades required for enhanced hauled waste management on WWTPs 
that are anticipated to require expansions based upon population growth during the planning period in an 
effort to make construction more efficient. 

Location and Waste Material Distribution 
The County is expected to experience significant growth through the 2031 planning horizon resulting in a 
number of anticipated facility expansions.  Capacity expansions present an opportunity to integrate hauled 
waste receiving facilities and processing capability into overall facility design capacity. Several WWTPs 
currently receiving hauled waste are anticipated to require expansions within the 2031 planning horizon.  
Current loading to facilities not receiving hauled waste was not provided by municipalities as part of the 
background in Table 4 and the potential need for upgrades at these facilities has not been evaluated as 
part of this alternative.  Facilities presently receiving hauled waste with anticipated expansion requirements 

and also identified as part of Alternative 4 (Multi-Criteria Approach to WWTP Selection) are highlighted 

below: 
 

 Bradford West Gwillimbury WCPC (Town of Bradford West Gwillimbury) – ECA capacity: 
19,400m3/d 

 Lakeshore WWTP (Town of Innisfil) – ECA Capacity: 14,370m3/d 

 Regional WWTP (Town of New Tecumseth) – ECA Capacity: 11,440 m3/d 

 Wasaga Beach WWTP (Town of Wasaga Beach) – ECA Capacity:  15,433 m3/d 

 Orillia WWTP (City of Orillia) – ECA Capacity: 27,300 m3/d 
 
Expansion of the above listed facilities is the proposed strategy as part of this alternative to concentrate 
hauled waste treatment within a few dedicated processing centres and minimize facility upgrade 
requirements.  This would require these facilities to accept hauled waste from a relatively large area 
potentially outside municipal borders, which would require a governance structure acceptable to the 
WWTPs identified.  Alternatively, treatment capacity for hauled waste may be built into all facility upgrades 
as they are required in the County.  Expansion of facilities not presently accepting hauled waste is 
anticipated to be required for most WWTPs, and septage receiving could be incorporated in these facilities 
at the time of expansion such that additional WWTPs could be included in this alternative.  Although a 
distributed approach would reduce waste transportation cost, it is not the proposed strategy as a result of 
the anticipated increased capital construction costs. 
 
Process features 
Each process would feature the following:  

 Construction of enhanced septage receiving and pre-treatment equipment; and, 

 Construction or expansion of hauled waste storage and equalization capacity with potential for pre-
aeration. 

 
Facilities requiring treatment capacity expansion would require: 

 Biological treatment process expansion and / or chemical enhancement of existing systems; and,  

 Potential enhancement of biosolids processing equipment. 



Simcoe County  

Septage and Landfill Leachate Disposal Feasibility Study : Final Report 

  

GREENLAND INTERNATIONAL CONSULTING LTD. & 
DILLON CONSULTING LIMITED 

27 

 

For the purposes of this study, only construction through 2031 is considered.  Additional study would be 
required to review needs over a longer-term planning horizon. 
 

Effluent quality considerations 
The majority of treatment plants with suspected need for expansion will also discharge to sensitive 
waterways and/or are subject to contaminant mass discharge limits.   Effluent quality will be a consideration 
in each case.  The relative distribution of loading from hauled waste should be refined based on overall 
facility flow rate and anticipated process performance and may include distributing waste to facilities with 
the greatest potential to provide dilution with existing flows. 
 

7.1.6 Alterative 6 (New Countywide Facility) 

This alternative would provide a new Countywide centralized treatment facility with capacity to treat all 

hauled waste generated in the county in order to reduce pressure on the WWTP treatment capacity. 

 
Location and distribution of sources 
A new countywide hauled waste management facility could be constructed as an alternative to integrating 
hauled waste co-treatment with municipal sewage at WWTPs.  As indicated in Table 8, 1,307 m3/d of 
hydraulic capacity will be required to treat 2015 hauled waste volumes (including portable toilet waste 
leachate).  This is equivalent to 25,220m3/d of domestic sewage when corrected for waste strength.  The 
total treatment demand is anticipated to increase to 1,478 m3/day in 2031 which is equivalent to 
27,339 m3/d of typical domestic sewage.  Since the facility will handle high-strength waste, if a process 
discharging to surface water is preferred, selection of a location where mass discharge limits on discharges 
(particularly phosphorous or ammonia) are less likely to be applied may be necessary.  Alternatives may 
include siting the facility where discharges could be directed to Georgian Bay rather than a more sensitive 
watershed such as Lake Simcoe.  Selecting receiving water with greater assimilative capacity could reduce 
concerns related to discharge of nutrients. 
 
This alternative may consider utilizing existing septage hauler lagoons to provide decentralized collection 
and temporary storage of material.  This could address some of the logistical challenges associated with 
transport for centralized treatment.  Details of this would need to be confirmed with haulers as part of a 
more in-depth review of this alternative. 
 
This alternative would need to consider the flow through cost considerations associated with increased 
transport of material from areas in the County farther from the selected centralized treatment site.   
 
Construction of a centralized facility presents an opportunity for the consolidation of treatment of other 
waste materials such as source separated organics (SSO) within a single facility.  As described earlier in 
this report, co-treatment of hauled with organic solids waste was not recommended.  Co-location of a stand-
alone hauled waste treatment facility with the OPF was recommended for consideration during consultation 
with municipalities; however no location has been selected as part of this Study, and many factors must be 
considered for site selection if this alternative were developed in greater detail. 
 
Process Features 
This alternative would require a treatment process capable of accommodating high-strength wastewater.  
Typical waste characteristics for septage suggest that if treatment for surface discharge is desired, high 
concentrations of ammonia may be present in wastewater which may be toxic to a biological process.  
Treatment may require a sophisticated biological treatment system designed for high strength waste.  
Alternatively, a simpler system could be designed to stabilize hauled waste to meet requirements of a 
Category 3 NASM for land application with no surface water discharge. 
   
A biological treatment process for surface water discharge may include: 

 Septage receiving and pre-treatment equipment; 



Simcoe County  

Septage and Landfill Leachate Disposal Feasibility Study : Final Report 

  

GREENLAND INTERNATIONAL CONSULTING LTD. & 
DILLON CONSULTING LIMITED 

28 

 

 Inlet flow equalization and pumping; 

 Fine screen filtration; 

 Biological Process (Membrane Bioreactor or similar including pre-anoxic and post-anoxic treatment 
zones); 

 UV Disinfection; and, 

 Biosolids processing system (including solids dewatering and stabilization). 
 
A waste stabilization process for land application may include:  

 Septage receiving and pre-treatment equipment;  

 Inlet flow equalization and pumping; 

 Stabilization process (e.g. lime addition, or vendor specific process); and, 

 Treated waste storage and offloading facility. 
 
Effluent quality considerations 
Effluent quality is a significant concern for a County wide treatment facility solution and must take into 
account receiver assimilative capacity and process limitations.  A countywide treatment facility employing 
a stabilization process must take into account quality requirements for land application of material as a 
NASM.   
 

7.1.7 Alterative 7 (Select Facilities with Largest Hydraulic Capacity for Targeted Upgrades) 

Treatment facilities selected for upgrades under this alternative would be focussed on those with highest 

rated capacity, such that the percentage of total treatment capacity allocated for hauled waste treatment is 

low relative to other alternatives.  This approach tends to mitigate the risk of process upsets and effluent 

quality issues when compared with treatment at WWTPs with lower rated capacity. 

 

Location and distribution of sources 
Potential target WWTPs based upon hydraulic capacity while considering reasonable distribution across 
the County include:  

 Collingwood WWTP;  

 Midland WWTP (Town of Midland); 

 Orillia WWTP; 

 Barrie WWTF; 

 Bradford West Gwillimbury WCPC; and, 

 Lakeshore WWTP (Town of Innisfil). 
 
Process Features 
WWTPs upgraded as part of this alternative emphasize minimizing the requirement for short term increases 
to biological treatment capacity to accommodate hauled waste, independent of population growth.  Facilities 
not presently offering septage receiving would require the following upgrades: 
 

 Construction of enhanced septage receiving and pre-treatment equipment or stations if 
simultaneous truck unloading is required; and, 

 Construction or expansion of hauled waste storage and equalization capacity with potential for pre-
aeration. 



Simcoe County  

Septage and Landfill Leachate Disposal Feasibility Study : Final Report 

  

GREENLAND INTERNATIONAL CONSULTING LTD. & 
DILLON CONSULTING LIMITED 

29 

 

Effluent quality considerations 

Effluent quality is a consideration for all Simcoe County WWTPs.  This alternative would aim to minimize 

the number of facilities receiving significant quantities of septage that are subject to low effluent limits or 

restrictive receiver mass discharge limits.  Where discharge mass limits are unavoidable, consideration 

would be given to the current performance of the system in meeting effluent targets and the anticipated 

impact of additional high-strength waste.  

 

7.1.8 Alterative 8 (Use of Private Hauler Facilities for Distributed Storage and Treatment) 

For this alternative, treatment of hauled waste would be achieved through existing collection and storage 

infrastructure managed by 3rd party haulers presently servicing septage, holding tank and portable toilet 

waste generators within Simcoe County.  Use of pre-existing hauler infrastructure allows sites distributed 

within the county currently handling hauled waste to continue operating with minimal construction of new 

infrastructure and at potentially lower cost relative to upgrades at municipal treatment facilities. 

 

Location and distribution of sources 
Candidate sites for storage and treatment would be identified through engagement with companies 

currently providing servicing within the county.  We have assumed that the updated vendor storage facilities 

would operate a relatively simple process designed to stabilize hauled waste for land-application disposal 

as a Category 3 NASM. 

 
Process Features 
This alternative would require the construction or re-purposing of existing hauled waste lagoons to provide 
storage of raw and treated hauled waste, as well as chemicals  

 

A waste stabilization process for land application may include:  

 Septage receiving and pre-treatment equipment, removing materials such large solids or foreign; 
objects not suitable for land application.  This process may be pre-existing at some locations; 

 Inlet flow equalization incorporated through repurposing of existing lagoon volume; 

 Stabilization process (e.g. lime addition, or vendor specific process); and, 

 Treated waste storage providing stabilization contact time and flow equalization prior to offsite 
disposal. 

 

Effluent quality considerations 
The use of a distributed facility employing a stabilization process is not anticipated to include discharge to 
receiving water; however the process must take into account quality requirements for land application of 
material as a NASM.   



Simcoe County  